¥

. Vi \ . .
b . . PN . - @

G3595070 . % ' REPAIR PARTS

CREFAITEM . g
REARDECK GUIDE . R ,
s R

PARTS. Use of service/replacement.parts qlhﬁr ©+ ITEMS ARE INTERCHANGEABLE
than original equiipment parts may vo[d Yyour -~ . . WITH OPPOSITE SIDE
warranty. . ' i ’ -

’ ' - E‘Je ’

Ce

.
T

- 4' - -

4\1;\ :

NOTE: ALWAYS USE ORIGINAL EQUIPMENT . .+ ~  ALL UNNUMBERED 2

o

s .
r

A

TR



RS,

. C - Y
G3595070 - - . BODY ASSEMBLY
i /‘ ’
‘i; ' 8,
o ; 3 ‘\“"};?(%) !
: L, =
' !
. ', B j ’
) f':.J I [
. KEY# PART# DESCRIPTION / : D QTY
1 33848’0-824 "+ FRAME, RER ...
2 309612 FOOT' PAD, RH ...,
3 . . 2309613 FOOT PAD, LH ‘
4 "300235 - . FASTENER, RATCHET ........ e, ‘ :
5 335835 . G)NSOLEC-Z....';..'...’.;....: ......... A
6 995346 " SCREW, 1/4-20 X .50 cvcovituernnironnaieianiviss . -,
7 , 303130 HEADLIGHT ASSEMBLY .......yioctioopiriees
8 ' 303260 CLIP, TINNERMAN in..co.lveniliticnineanns TN Coe
9 308347 "SCREW, #6-32 X .50 w.epupueereritinniinis s dunnsnsesesccnnee " S A
10 330969-824 SUPPORT, SEAT ........... togiegorRpmesereneres PR 1 :
| 11 - {48901 SCREW, S/16-18 X .63 wv..ivvunivsssnismemmeninsesersoninsnnnnnnnd 3 6.
: 12 Misoor7 SCREW, 5/16-18 X .75 visivivniesrorenrorernee .2 ¢
50 13 * %7408 : NUT, 5/16-18- c.uvvererernraiesines FA 4 T
14 401330.853  _ SEAT BRACKET ............. ............. Ceverenne 1 ;
15 - 180120 SCREW, 3/8-16 X .75 ... z : ’
16. 1499 . NUT, 3/8:16 ........ e NS SR
17 316128-853. ASSEMBLY, PLATE, SEAT .. s TR RN | -
18 20507 BOLT, .437 X156 woiteins D &niiivnne e Cereeerenens 2 ;
19, 1498 . © NUT, 5/16-18 coviiidinnsigranrennnnens s 2
20° 33110@853 : SEAT/SHH-TSUPPORT..‘.....‘..............; ............... vl ' t
-21 * 180079 " SCREW, 5/16:18 X 1800 1yevrvesnsiniennas vt ereenreeninn 2 13‘ .
22 . 14_98 + NUT, §6-18 iivvadionsneeeiinnnenn. PRI a2
"33 o 35498 ° SCREW, 5/16,18 X : 7 TOTE SR P eereene 1 . )
24 180077 SCREW, 5/16.18 X .75 \\ ............ e Y IR
28 45002 w HER, FLAT .333X 87x 9 ! 2 (
. 26/ 1498 L 5/16:18 .. - -
27 "330463 : SPRING,SLAT...\........... rreresrinessreeseieerenaens e i1
18 120392 AVASHER, FLAT .281 X .63X.065 .............. R
29 180016 SCREW, 1/4-20 X".50". ST TOORO RO L e
30 1502 s NUT, 14420 coversereeeneetssse e
3 53446 PIN, 5/16-18 HOOD LATCH movvrtreeererns
32 120386 ‘WASHLR. FLAT .312X.73X.065 oo, R .
33 . 124824 NUT, SH6-18 ..iicrinecerevinniarenenine et e 2
34 - 335826 FENDER, RER...... creereepenennennens |
35, - 44811 "SCREW, 1/4:20°X .75 .. i
36 305645 FENDER SUPRDRT ...... 2
37 995346 SCREW, 1/4-206X:.50 ... rd ‘
R38 < 12599 " FASTENER, fcRo Lo veesseeaes .2
’ 318307  { GRASS CATCHER MANUALY{ENGLISH) . el
' 318355 | GRASS CATCHER MANUAL (FRENCH) .....: el
318354 = GRASS CATCHER MANUAL (GERMANJ ..... ol . .
339410 OPLRATOR'SMANUAL creerretirie e b _—
: o - . Coe SO
N ;-' B . \
AP
\’ ‘ L3 3+
\ o
[ ]
‘IA
. % [ 2
- "‘"\ s ‘1
R | : » oo a
3
g Ao (



\’ - ”
o
LS

3595070

?

PO - REF g

?
,
.

LY
"

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

ARTS. Use of service/replacement parts other -

s

T

ALL UNNUMBERED )‘Lﬁ'r

ITEMS ARE INTERCHANGEABLE - "4 . | 7

‘han original equipment parts may void your WITH OPPOSITE SIDE . /]
Corranty. . ‘ . . ) : ‘ ST/ I
. | - . <
. 4 SR B X S
: el - : ‘

| \/REPAIR PARJS

— T
&i i
;



.

G3595070

ey
. 1 “ .
»', ’ ' ' '
p %\\ > o
. KEY# PART# DESCR’!PTJON S ., QTY
S T Y7 LI ASSEMBLY, SPINDLE, LH-.c...c0crvenssre. sreresbbeee e
2 12552 BUSHING,SPINDL[:....................................;......_..2
. 3 4107 WASHER, FLAT .635 X 1.31 X .07 ..., Do rasane 2
i T4 20859 RING, RET E- .occvciriniiniisimmnmsusianiecinn sneiinnsiveienen 1
5 316217 ASSEMBLY, SPINDLE, RH «...ocoveessisiinnminironicinnes 1
6 12552 BUSHING, SPINDLE....... vessassissancdsliohOuenries eeerens 2
. a7 407 WASHER, FLAT .635 X 1.31 X.07 Juuciccirinnnscainnnnsd ?
8 20859 RING, RETE"..
9 314228 BRACKET, AXLE OUrER FRONT
.10 323904 ¥ NGER ...coovovenrminrizansiestonionnninys erererenaas
A1 180077 ) SHE18 X .75 cooivessesiososrioerosmeeeeerie '
12 1498 s SH16-18 e iiiin e ste e enes TR
13 338440. , BRACKET, INNER ...iocovunnenn. Ce e
14 |, 935497 . "SCREW, 5/}6-18 X .50 ...t vsiervererrvrnnnnens NS
R U ‘,,[180\138 “SCREW, 3/8-16 X 3.00 ......%.cccoue
o 16--1 .7 14 I NUT, 3/816 iresraldrtasfansreerasas
D =17 e 3029580 STEERINGAssEMBLY ...............
ey 4 02960 /5 cLaMP-. A
: '-,’L;\\ 19, _ -180077 . SCREW, 5116- IBX 75 .............. Cregerreaeaees 4
T ./',Al\zo U 1498 . NUr, 5/16-18 iovorvivinee peereemirenest it s st ¢
G - 21 338888 BR? ARMASSLMBLY e cveerirennnen |
AL Y 302955 CH, PARKING BRAKE ... rvvvervierevsos B
A 3j 3275 - . BOLT, 373X, 140 ey
. 24 1502 - 11+20
L asN Ml «” BRACKLT, CLL
/ . q:x,:»‘z\.rzd‘ 354 <~ SCREW, 1{5 ;
) 27/ 43162 . FRONT MBL S '
. 28 . 309051 ' ROCKERARM, MOWER ENGAGL {E NT...A., .......... 1
g 3!0364 O BOLT, .500 X _1,]8 ...... kSO \ ......... 1
845> WASHER, 11A 390 £25X. I hdeesiniaee s !
| 1499/ NUT, 3/8-16 // .................. R S r
32 323904 HANGER ..ol Nyt ssingons 1
337 - 180077 SCREW, 5/16.18 X 5. e, 2
34 120393 < -, WASHER; FLAT .344 X .69 X L rerregienennnd
. 35 1498 \;i’/ NUT; SI6-18. ... veeeiiee s s SORRRORRPRRUR ?
-2 . " s ! '
: Y , e
) / ot . . %’?’;
. , o } \
r{; -] .
\ t». . ¥ ’ ' \,
. ﬂ\% i\\ L 1‘ . A i \ .\\’/
- i £ - < NI s\\r\'\xé .
. «F , . TIPS LT
SRR \fﬁm 7
¥ )‘ .] f - : I 0
1
L, “l.'- . . ' \.\X :
.’ o 4 ' ‘.\‘ ) “\‘. “}‘ . ‘*r;_};\\\' ".ji .; '
- o 4 2 i . / AT ‘ ’ ;
\X NG s y\i‘m{”“ - SR
/ 1 , l\— o R 7/

, " PRE-PAINTED FRONT AXLE ASSEMBLY
l.




oA
. +

/

- :
(3595070

L) - ) A

-~

REF. (TEM A ‘
MAINFRAME .- |

VOTE: ALWAYS USE ORIGINAL EQUIPMENY - ALL UNNUMBERED

'ARTS. Use of service/replacement parts other -  ITEMS ARE mmcmwemm;t;
Iinns original equipment parts may void your “{ WITH OPPOSITE SIDE
CHIranty. _ .7 W 7 o’ SIS0 00
- N : ~! * - T 0
6 foe-

A5



.ﬁ"

PART#

DES CRIPTI ON

\ ] b FRONT AXLE PIVOTINGASSEMBLY ........ Brocwagyosr | -
} - 2 ., BOLT,5/16-18X .63 .. R SO~
. ' 3 . 45174 . NUT 5/16- 18 ..................... [P AR A S 4
4 - 303140 TIE ROD ..errorroocs ......... 2
1 -5 180124 SCREW, 3/8- e 25 o it
, 6. -_-120382 ;- WASHER, .393 X .68 X .10 .iscvusivirnnerinene, e
- °7 1499 NUT, 31816 ..iveennsrernssios RSSO YA .
; 8. 323906 \smu*r:sﬂ;smnq ............... v ieseens B A
9 - 454565 .,/ PIN, SPRING +..v.ovenvvsvreinee S AL R \
10 302766 GEAR, fffmou,............... N1 5
SRURIRY A SN § 304010 BUSHING-STEERING..... P ol 1 i
’ RS I 4107 WASHER, FLAT .635 X 1.31 X..07 ... cvvcovvoevosnornron 1
_ A 13 20859 x RING, RETE .. ereetiForme v oo 1
14 306553 SUPPORT; SE.%ER SHAFT v, folinnentnen s esiensans 1 ‘
15 48901 SCREW, 5/16-189¢.63 ..vvvvevuiviens i e s s
e 16 | 120393 WASHER, 44x £9X. 065 .......... i d o
17 1498 NUT, 5/16:18 iiviunssisrisnsisianssiansesns pogee svaneerneecnne ed . TR
; 18 338183 TIRE & RIM ASSEMBLY, 11 X4 [ AT . "
o 181 338512 VALVESTEM - 5
182 - 338156 RIM, WHE
(18-3 338545 BEARING j'
_ . 18 338168 TIRE, 11X .
N 40677 WASHER, .64ox1 25X 06 v peetrrnnend
1/ N 200 20859 _-__RING, RETH ...... .2
¥ Coer 40394 - \ HUB CAP......... O 2
T 5 26 180077 "\_SCREW, 516, 8K .75 1w T S SR 2 .
(T R ‘ o,
N - QQRDJ:R}&DMD ALPARJrs _ASSEMBLY NOT AVAILABLE /” :
. - [ . . SR l_'.; . )
[ . ,‘R-; ‘4: >
- )‘l"
“_I]Ii | ¢
N
#
' Lart 'f‘ -
- ’ Wi -
- - . '—h-:ti——-




REF. ITEM
TRANSAXLE

ROCKER ARM>
'ENGAGEMENT

!
" REF.\TEM
s AXL;’BRK_T

-

REF.TEM N B -
HANGER AXLE S ™ .o .
. PRE-PAINT l\\\ .
. > 2
‘ ' -7 PR ',’l'\ '
. 1 B ~ £
REF. nw%’ s
AXLE BRKT. o :
) REF. TEMZ— - "
AXLE BRKT. . g
OUTER FRONT .
N . R L
" ™
{0TE: ALWAYS USE omc§ NAL EQUIPMENT ALL UNNUMBERED-. .
'ANT'S. Use of service/replagédment parts other. '+ ITEMS ARE INTYERCHANGEABLE
lian original equipment pdrts may yvold your WITH OPPOSITE SIDE P ]
pifanty. " : ,\C*? . - ' . ‘ 3TN A
L T — a2 e - —_————
b

bacl vz

F



L0 60 ) O v o

I
-
/-F
I, W
-a

2\4
Ei - 14

l7

24
25
26.

272

28 -

: 310368

3042911~ -,
v \J04398:
&3:( 11107853

T 58537

3410
4471
310734
300683
35410
309049~

180091
“{ 138485
¥ 120393 .

14 &}\/( |

A _
2 USPRIY G,RETA]N!NQ.......—'.’.‘ ..... eesienees ..; ....... e

3 8
310351

5346
310309

. 35498
14985

© 305225
326386

* 321837

45074 ..

45892 °

- 39659

DESCRIPTION

ASSEMBLY, DECI}‘ 307
BELT, V 41-50; T

- - SPRING ...
KH' CNAIN JACK 310428
[; HOOK, S oot vverecinienserannns Neeens

. SPRING, TE e

“ SPRING ... verfrp e eneanss
' ’k'ROD '21}11

QUIDE N S0

WAS R. ;

WAS T

MOWER ENGAGEMENT

SPRING €OMPRESSIONG [rvv. veeveveionenceresssiveronnsss
SUPPORT BRACKET, PTO:...iveufeacnsseedisisnecenen.

BRACKET, PTQ LlMlT f VR |

SCREW, 5/16.18 X .75 ..

sbaedongiaisaces bosdetlosonananres | .
w55 NUT, SI16-18 covivroerivvrrernnil 7{ N

STOP, PTO ENGAGE
. PIN, SPRING
- KNOB_,.
PULLEY. TDLER Vi VAL .
BOLT, 3/8-16X 1. 50 vureen

.,S...;;:;:":: gV
.

‘RETAINER, B_FUF

CH499 T *m_n};,s 16 .0 e N SO Vieapesrenesennaees 1 TN

e RIZ! ERENCE ONLY A ’ o
’ - < :""' ' . , ‘\ ' ' N + '
. R Co ) | B

. 29




) K o7 B
/ . o | —~
3595070 L

| ]
I

REPAIR PARTS

REF ITEM
. o~ FRONT AXLE ASSY
‘REF MEM ;7 . :

" ENGINE © > ’

T or

“. < REFATEM ™.~ ~ '
s - MAINERAME ™ . - oo ot

" ‘. 'I v\v N
oy
S / rq
Y [03-2
b N R e L
Lk )

e

/

i e

- K nV , . A‘{' ) N ) ) a
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ™ + " ALL UNNUMBERED .
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

rhan original equipment parts may void your QJ}QWITH OPPOSITE SIDE . ® ' B I
1arranty, ' A EUEENNN . F Y J

10



TRACTION DRIVE ASSEMBLY

— m—

T T
\ ‘ i . . P
! KEY$ PART# 'DESCRIPTION 0N
B . ' . o

| ! . “TRANSAXLE, RER ....cvco. b e e e
2 50795 KEY, HI-PRO ..... el
3 303109 " PULLEY, 6.6 0D ..o, .1
4 22093 RING, RETEX .. RSO AUUROPRPPPUPPRTROR | -
-5 180113 SCREW, S/16-18 X 3.00 .v.vorevooveesiosseese e venireeeeens 4
6 , -120393 | WASHER, FLAT .344 X .69X 065 s 4
e 7 1498 NUT, 5/16-18 e 4
. WV 8 9796 -BRACKET, TRANSAXLE ".v.coorumnninniniennnaeriniinninn 2 .
9 57072 BOLT, S/16-18X..63 ..c.ovconeiirnnen. PR Ve d
10 1498 NUT, 5/16-18 ...ovvcviiivaiiinns 4
. 11 324199 - BRACKET, TRANSAX!ESUPPORT R |
qg . 180087 - SCREW, 5/16-18 X 2.00 .. IR /N )
;o 1498 - NUT, 5/16-18".....0conrnsun " IRUTIRIY SPrry It
\ 14 - 57072 BOLT, 5/16-18 X .63 c.cvvueinuessinnnnsnnanenstrensoann: RS :
15 1498 NUT, 5/16-18 c.voovivnrenens ..... deacheerne boer !
16 . 55488 . BELT GUIDE. . . S st g |
17 138489 « . WASHER, 384X 69X .04 1oounryis rninserseginean |
18 ° 120394 . - WASHER FLAT 406X 81x ORI | .
19 180079 SCREW, 5/16- 18?(1 00 .vvree \ ....................... 1
20 1498 NUT, 5/16-18 ivvvvveinarireenannns vareen TR |
2f .. 300575 . BELT, V 4L 34,00 NS V7720 ) PRI
22 *328040 PULLY, ENGINE ... ol
23 120383 WASHER, (459X .78 X 12 1vvvvvessssevrasseesersegsceceerennn 1 '
124 182761 SCREW, 7/16-20X 2.50 . ol ~G .
25 55488 +* BELT GUIDE veovvveemserernernns Wb N
26 138489 WASHER, .384X .69 X .04 ... -1 o
" 2? 323874 SHIFT LEVER BRACKET ...civinvtsuiansersasivneessonee el co
i 8 57157 WASHER, .750 X .250 civusireinerenresstinsanuasinarnaessines vl
9 56255 . SCREW, 1]4-28 X .75 wuovsisiearennnnrinnrenrnns v 1
-~ 30 321482 ROD, CONNECTING, SHIFT .vovvvirereeneeencas s 1
" 31 ,,.,-120394 . WASHER, FLAT 406x slx W85 siveusssaninansannereiss 2
. 32 137185 - PIN, COTTER .. vererniegmen 2
. 33 . 309255 HANDLE, SHIFI‘ Sesssiessqertenesisestesnines PR 1
34 -12039. WASHER, FLAT 531X 062( 095 ol
: 35 - 301133 SPRING, SHIFT LEVER ... vevorans e b
37 309053 BRACKET, DETENT SHIFT .. IR
38 . 126216 BOLT, 5/16-18X.75 ,...c... 2 :
39 120393 WASHER, FLAT 344X 69X . 055 Gernneienn2
40 1498 2 SITE-18 whivivearennstisysvisnninniesesnsnne SRR 2
41 303098-853 ~ - BRACKET, SHIFT CONTROL vvvvvvvrerrevsoerersseeeseero |
42 995346 . SCREW, 1/4-20X .50 vveriivmvisiuensiraipionsennssnsnnens "2 )
. 43 - 12593 . " PIVOTARM, IDLER ...ocvernriierensereserreenesencensne N
4 329989 ' BOLT, .625 X 135 uvuvvanrerninanisiniessensenninieninnsons 1
- 46 45602 WASHER, FLAT 333X 7 w2
47 A 301124 “TINNERMAN CLIP .. w1
48 354]0 U SPRINQ P INESNEN NNt eer et sendsiuatieenaentsdstiNaretOtsetteInites . IR |
49 '35374 PULLEY, IDLER V4L ............. JECAA DU .
S0 . 39659 “ RETAINER, BELT wviyviinniersnisnininnininiannisnns pel -
51 2724517-< | © 7 WASHER, FLAT .406X.73X.063 ...c..evvrennn. NN |
52 45892 2334 BOLT, 3/8. mxn 5O couiesalieensie it irnsins 1
53 1499 *C'NUT, 31816 ..
‘ 54 323532 ROD, CLUTCH
55 271184 NUT, 5/16-18 ....ilunsnernpeisnsiennes TSI U
56 321378 - BRACKET, CLUTCH BRAKE omrooveeooeees oo .
57 1498 TNUT, 5/16-18 wvieviiniincrinniisiesiesininne s SOOI |
58 313854 SPRING, IDLER TRACTION DRIVE ......co.oonvn. beene ]
. .59 . 39522 PIN, CLEVIS ......convvinnrinrisirinivinninincenncieens !
. 60 " 120393 WASHER, FLAT .344 X .69X .065 c.uv.oorivomrerrrienans 3
61 8260 PIN, HAIR ..o e N -
62 ' 52840 FFOOT PEDAL........ :
: 63 44582 CAP, PUSH-ON....cccuciimriniinnnisieiin s ST !
64" 326856 SPRING, BRAKE ....c.coeipiininiiineniniineeieieiiens ]
65 326131 BOLT, .495 X .31 ........ .1
66 308188 WASHER, FLAT .515X 1.31 X .09 .l
C 67 1498 " NUT, 5/16-18 .. . OO !
68 . 692308 TIRE & RIM ASSEMBLY 16 X 6.5.8.c....00ovvvvvoooe. 2
681 338512- - VALVE STEM ' \ “
68-2 338172 RIM, WHEEL L '
683 338170 TIRE, 16X 6.5-8 . .
69 300588 SPACER, AXLE .......ivvveininnnne i1 ense e st asanans 2
- 70 52928 o KEY, SQUARE ......ccocovinueisivnsinimniienineiienns s 2
71 -4281;\ . WASHER, FLAT 755X 1.53 X .07 ooovoooe e 4
) - 72 36625° " RING, RETEX ..covvvvvrnreeenrenern ek 2
73 30394 s HUBCAD ...t vt 2

* * CONTACT YOUR NEAREST TRANSAXLE DEALER FOR lfg\RTS & SERVICE

"o,
A0 )



\ - - , . LI : y .
13595070 “ g ~___REPAIR PARTS
-, B DR = - \
, \ S
N
i/

REF. BODY
GHOUP .

O1FE: ALWAYS USE ORIGINAL EQUIPMENT .

ARTS, !)re of service/replacement parts other
11313 original equipment parts may void your
ST FONLY, \ o

REF.ITEM

. /SEA? SUPPORT"

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE

T
4 \\ 12 “
) A q

ry f_"fn_fy v




'G3595070

'ENGINE GROUP ASSEMBLY

I .
2 * 50947
3 180083
4. 138485 .
5 44108 -
6 305404
61 - 305406
6-2 - 305409

, 6-3. 46708
6-4 305407
6-5 305410
12 57366
13 311721-853

314986
12501

‘16
17 995346 " u..
18 ' 472!6
19 45
e

3 321
22 35287
23 414106
24 50607

" MUFFLER ASSEMBLY

e — e —— S — S——
~ :
E KEYS PARTS . .DESCRIPTION’ QY.

ENGINE; 12-12.5HP ... puccorennenens e

.................. vl
SCREW, 3/8-16 X 1.25 .. cereeeerenes w3
SCREW, 5/16:18 X 1.50 ........... U= A
. WASHER, .320X .61 X.03....s0covrerrevinreniirn. voreeran. ]

NUT, 5/16-18

sessacusesasss0rassnsanansrnrtny BvasseaBeisatetennsans 1

..........................................

MUFFLER ...occvvnrnninsirasicnnes RS asgenne |
SHIELD, MUFFLER ....ccovoviioniiviensinas vevesieen e |
GASKET, MUFFLER wvoviniinnsissisioinsnsinnensnnens L1
BOLT, 437 X 4.340 .....iciviianiiionin, . I 2
SCREW, 1/4-20 X :50 «..covieneiveiriiresens .
SCREW, 10-16 X .50 ..",cvuvuuin, e s wd
PIPE ASSEMBLY ........ccoiitinsncenn, perherene et 1

S \@POWELZS" ....... ...... freenireerenenins eerenneeareres 1.
313150.85: PORT.GASTANK RPN |

SCREW, 1/4-20 X150 +.co0n s voors e foeoeeoerrs s osees 8
“TUBING, .25 X .50 X BULK GAS LINE vvoovroion cereen 320
CLAMP, HOSE SCREW TYPE .......co........ et i
CLAMD, HOSE SCREW TYPE ...cvovevrerereveescrenenones |

THROTTLE CONTROL ...éccoovvrvennn v . .
SCREW, #8-32 X .38 .v.eovuiiseslisnrsssesnsienesivecensinnans 2 S
"WASHER, FLAT .188X .38 X R JE——— 2 qn)

KNOB ROUNDTHRO’I‘TLE i TP |

i
e . *SEE ENGINE MANUAL . .
\ - .
. - Nr - - \
. -“":! ‘-“ Y "
;. .- ; \' ) N . 'r ) b
o
, e ,/"\: H .
. -
N




;3595070 o " 'REPAIR PARTS

; / e : o
| \@ :
NOTE: ALWAYS USE ORIGINAL EQUIP EN/ . “ALL UNNUMBERED
PARTS. Use of service/replacement par ther. ITEMS ARE INTERCHANGEABLE
than original cqulpmem pa’ﬂs may void / WITH OPPOSITE SIDE
1arrenty. ) L . -

TS

%-/5



G3595070 R PRE PADVTED DECK ASS LY
B 28 ) . ‘ .
’ . »;,'.l
. . N . .
i .
- ‘KEY® PART# I)ESCRH”H()\" Tt . - QN
< 1, 335308 . DECK MOWER 307 '
- 2 ~57318 | . GUIDE, BELT e .
: S 1498 . NUTSHETB et e - L2
-4 317017 BRACKET CHWTE MOUNT ............ e o bl
! 5 SPACER, SLEEVE ...........c..clveune.n. : .
g 6 . nz 30 5/16-18 X 1.25 . o
7 : T T RO
g§ 45 2 . WASHER, FLAT 3337{ .87 X, u9 '
9" \Oiuzszm BOL, namx 75 Dl
S 10 L1498 ) 5/16-18 .. e AT o
ST 11 © 311237, " BRACKET, MOUNTINQ,FR NT oo SN
’ . 12 . 57072 ~ . BOLT, 5/6-18 X .63 \‘ ........
13 120393 WASHER FLAT 3442( \igx oos
14 1498 NUT, 5/16-18 . G . s
. 311236 BRACKET, BAR, 'row FRQNT NN S )
180079 * SCREW, 5/t6-18 X 1.00 2 - %
58247 . : : e T .
1498 NUT, 5/16-18 . ....................... 2oL e e
. 313372 ASSEMBLY, TUBE, PIVOT ...%.........c........... e 1. :
., 310672 SUPPORT, PIVOT TUBE ...coovevenveneeriiororerseraenens 2, ™
. 180077 - SCREW, 5/16-18 X . 75 s . reeree fereerienveenans 2 \'-
- 1498 NUT, 5/16-18 ...ccrverniivieseiinnnn. 8 2
. 314119 ASSEMBLY, LIFT BRACKET .. crereeienireenenn | '
180077 _ SCREW;5/16-18 X .75 cevonu.... berrrerrtretessetbes et ratena 2
120393 * - WASHER, FLAT .344 X .69 X .065-.............. ol
N ‘498 .‘ NUT 5/'6“8 aeyaesaiiatoncsnatasssaasmnenn dradsasess -.-'2
. 313588 A.SSEMBLY QUJU, vreeees anl .
* 314272 | QUILL ...itviovieiesinenn Vetrerineenteened o
314274 TUBE, SPACER ....cocvveiresineirenvannn, . ]
313576 .. BEARING, BALL .. vaeerny 2
: 35498 . SCREW, 5/16-18 X .75 cuevevvrerineianne et e 5
138485 WASHER, .320X .61 X .03........... e rere et een i 5 ’
3:4273 PULLEY ASSSEMBLY ........... T 1
" 22265, WASHER, FLAT .515X 1. 38X Y i 1 oo .
A C - 1500%- ”"'*’ + NUT, 12-13 .iu........ Vevvreien P ST pereeens 1 R
34271 SHAFT, QUILL .........cv0niin, perennsrrssronsesirneesnrennnenn |0
313577 SHIGLD, DUST, BEAmNQ ...... DR SR e b : o
313584 HUB, BLADEADA[’TOR....;‘ ......... A et 1 e
325751 BLADE 30 s, SRR &
! o 22265 WASHER, FLAT 515X 1. Jsx o [P 1 !
47 1500 NUT, 1/2-13 ...... erre e e rerenpreees s rrens it ;
- 12229 BRACKET, lDLLRASSEMBLY ............... e ere— J .
:..313510: BRACKET, ARM,: iDu:R ....... e a e Y I . .
, 3069, ‘j BRAKE PAD ....cccooitivnn.. e e vereeraes 1
: '4lg - RIVET oo vireinnerineennn. : LA
. T * 'SCREW, 5/16-18 X 2.50-.. .
- 4l 45802 . WASHER, FLAT .333X 87X u9 ............ [T 1 }
42 314824 SPACER, SLEEVE ............ e erere et rrranaas ] N _
43 - lasr08 NUT, 5/16.18 .. eebennes N T - :
. 44 ©.50520 SPACER ..viviivveveirecieinensien st %os S
p 45 / 126216 BOLT, 5/16-18 X . 75..... ......... berree i aan s i ) .
46 1498 NUT, 5/16-18 ..ccovetevivnnrnaenn, - N
47 314099 BRACKET, BAR, REAR ............ . ‘
48 T 180979 | SCREW, 5/16-18 X 1.00
49 58247, - NUT, ADJUST «.oeoeeeeoooeoeoeoeees i e .2
50 Mags L. * NUT, 5/16-18 ......... SR et e
51 1940 . BOLT, .500 X .437 ............. b errere e ——— b ————— 2
52 /1499 . W,3/8|6 ..... T O 2
. .‘ i
1 e 1
e '
> ke '\‘ ’ [ ]
: /
3
! S0 A \
x“:f i i / - ;
) . — - —--——.:
15 :
. . At



. ) ' . , R
. BT . - » .. .

‘ qf5_95070 I P P -~ .. . REPAIR PARTS

i~ KO T _ - ',m‘f T /
. , . . h Lo - A

Lt ¥ L}
,\‘ L N $

. REF, ITEM ‘
MAIN FRAME .

- [ ) . ‘
' n ‘ L )
- o i
-
B
- oARE
’ A
&:( '\ .
S M e -
[ a i . : .
\ ""‘\*\_' A ’ :.“. .".
- "_ i _<‘ . ' "I ;o _\ '. \
REF.MTEM -+ _.' 47 | N : ) .
f T [ s AXLE ‘17"1 . NS S
co t TS OMOUNTING VT T g N e e
T "7 BRACKET -, | o P !
- .,:‘:;2 ! ’J'.'::.T L R B . :
R ;
E ¥ .. .
% il . :
. i i}
REF. ITEM
TRANSAXLE
" : .
e :
R
-
. ‘l:l‘
:
.
i
‘ \\
<3 , A ) ;
N ’( N _— s A Se .
v, ‘ P [N DR ’ A :z [N \
NO‘I%: ALWAYS-USE _D_RIGINAL EQU!PMENT .
PARTS

. Use of servicelreplacement parts other .- . v TTEMS ARE; INTERCHANGEABLE - trg
than oviginal equipment parts may void your'.. '+ > WITH OPPOSITE SIDE Ve
warranty. S o - T S

S . T
. RS e RRE
- - ~yr— = = g = il
" . % N .
) ' "l Voo
-

= L o 9
. n . — e T e
e

. N T
£ . R T . '/’%’ ‘ . ' ‘ |

ey

\»" .



) g - ‘ ”n B
N . . - o ._" ) . “ - ‘ ~ ) ’; _Ql ) i - . . ’ A .
]
13
. ,l‘ 3 ."( . \}:Y"} ¥ \ o
I'- i{{ . . }-I T " "
~ NG N X
. ‘ ‘.__;__A_:;__\_» 1 ‘:'}rt-/ L T
- . . ]_ ;,‘\: Q/ Jf"/ﬁé
KEY#  PART# DES_QRTRT’IOI:I < QT\\"\
) ! - - cZ P i EN T -
1 47817 PIN; CLEVIS.SHORT ... cooevvicnmerlvnennns ey | \(
2o 2 8260 PIN, HA l ............... P ermee e nreter sraentae et e ene e ..
R 821371 - BRAC AR SUPPOR, TRH ................. 1
Ce 4 41462 N_. SPACER SLEEVE .oevvcvrenernsoien,
o 5. 321370 " BRACKET, REAR SUPPORT, u~l_,,....
" . .6 '41462 ' SPACER, SLEEVE .......pp...... B At & PP 1 '
1 *313719.858 HANDLE, HEIGHT e 1
/\ 8 .. 313763 / GRIP, HANDLE, LIFT'¥%! AN ’
g ;\ ) . 54855 b ABOLT, .500 X .345 .covoiiiiidiiiiinse e reetonee\e - 1,
B [ 1499 | . NUT, 38 16 ..c..... [T S N\ e AU |
) 1y, 35410 , SPRING ...ttt i s e N
) 12 323897 v BRACKET, LINK UPPER ..o S SR 1.
. 13 54855 1 BOLT, .500 X345/, e et e 2
i ‘ 14 1499 v NUT, 3/816 .coorveriiinisdrenne fereererree e ratenaran |
15 323898 | | BRACKET, RER FRAME sy.cvuvevecvoceivceennn, geeree 1 !
S 16 180079 SCREW, 5/16-18 X'L00 ....otiiliiurnncanenivcnnieniee e 1
. 17; 1498 NUT, 5/16-18 coivvcriarinnivnrannenniinieneninnsness B |
Co 18 . 323399 * BRACKET, LINKLOWER ........cccorenen... veren ;
PR .9 3r sio BOLT, 500 X 225 v e, 4.2 \
AT «.:é@ 149 e , 51161 " re T et e 2 R
- AN BT sel /{ $: "PIN, HAIRL. T S, 1 A
SN N2 Y 0 3isny o CHUTE DEFLECTOR ........ 4 ol VA B
) = SO X 314975 V( “SPRING, TORSION ........ C oo er e et e eent e e e, ! // N,
i 24 304424 ROD, PIVOT DECK 312IYX N2 .o ] /| I
' \ 25 73787 '} WASHER, FLAT .330X 75X X793 «ccoorreiii i 1 A e -
' \ 29 73787 , WASHER, FLAT .330X.75X.1793 .cccoiiiinnn, ! < S~
o R PR . \
s g ‘ N
> ' . -y ‘
Ny \‘ ) “
L4 \} . \ \
o ;
1
.
4
, .
)
? -
L] : !
|
. .
- N
17 .



63595070

T e S S
, ¢ . Lo . '(/G! REF..\LEM

.| SEAT5UpRORI

" REFITEM
MAIN FRame
N ' )
.\ '..: N ’-.” 1/- - . . .
. . . ,‘\ %EF.JIEM \v N ,l - ]
ol " FRONT AX?SSY.
'NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED ®
PPARTS. Use of service/replacement parts other . ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your . : WITH OPPOSITE SIDE
iarranty., ‘ ‘ VI
18 - - R
AL A '
/v 9 o

\




B 4
G3595070 _ _ ELECTRIC ASSEMBLY .
“y , ' ‘-‘ ’ ’ . ’ . %' ]
- - . . ) . : ) T ,. e\\ :
. KEY# ' PART# .DESCRIPTION : QT}‘V,
[ 338605 “WIRE HARNESS ........ccvennnnssn! RS S, -
N 57569 /R AINER, WIRE .....cocvunn.nn.
5 309698 2, WIRE ROUFING .....ooorr oo
s 320082 -swu H, DOUBLE POLE .. - -
6 57476 SWITCH, SCRL‘WMOUNT : k “
7 52220 .. SCREW, #12 X.50......... g ﬁ'-,/
R 8 326654 _.." SWITCH, SNAP MODNT oo S .
NS 9 327354 - SWITCH, IGNITIONGLIGHTS et £.: ) / .
/ 10 327352 © NUT, 5/8:8 ieevvirvincrscsineiregivnsnanans AT o ~d =~
1. 300194 * BOOT, IGNITION SWITCH . e Pra
SN 12 327350 KEY, IGNITION ..........c0iruenenn. et Lrevanrens ] -
o 13 53716 " "SOLENOID ....,c...v.... Greieremnreres ' a0
14 187745 'SCREW, 1/4-20X.75 .... : , ,
16 - 1502 NUT, 1/4-20 ' . , —
17 271172 .NUT, 1/4-20 ' : .
18 © .. 271187 NUT, 5/16-24 ........... .2 o :
19 57569 RETAINER, WIRE - o
20 . 302257 BATTERY ]2V7PLATE ........... TTPTIT S (3775 P 1 .o -
21 - 180020 SCREW, 1/4-20X .75 . I Corrpermenginn 2 . :
.22 271172 NUT, 1/4-20 =euvvvvrreecreeeriensnsansisisssssessesessneess &2 -
23 327784 . SUPPORT, BATTERY HOLDDOWN %.....c.ce0eervrinen e
24 325232 - NUT, WING ......o... SR P I S N
25 55511 WIRE, GROUND, 12.5" ........c...... arseeersanseseinnsenss 1.
‘. 26 . 322698 WIRE, STARTER ....c.ovvvviirenisiissininnisinns rrreneens 1
I 27 - 52572 BULB, HEADLAMP........ccccoviimmumrererinnennnns reveenes 1
28+ 30203 FUSE SPADE TYPE RV lSA :
29 12 : NUT, 1/4-20 ...civvcinenanns s e 1
30 314669 ADAPTER, HARNESS ... ..ooevoe e scae e !
SN

SIAT SeTCH R \ ENTON SMTOH 327384

o |
i e B Posmon [G[U[L]B[S
: @ L LT .. . ’ - | OFF oo '
‘ . ‘ ‘ ' ‘ - RUN/LIGHT *1e
T RUN ‘
_ SIART et s
- AAX w n LK -
e G) R %L E HADuGH ‘
] 338605

w0



- . . . ? .
No# . T Y . =
. o - .
. , ‘

\
‘_\'i—

N\
3595070 _ . & o .]"\nEpAm pAncrsf.
. ‘ S = . — _ f“/ ) 74.\'\ - .\/’,\b
S - - o v,_ T

\ I / ;
7 ls‘ v

S

130

< .-

CONSOLE"
DETAIL

5

N Y S A It
PART¢ - DESCRIPTION ‘| /\ / o o /]/
. 306557 DECAL, LENS, LH.......... PRSI SO0 W 1 ' : .
' 306558 mmuwmmmmjgﬁmmwméwa' - i
317348° \- . DECAL, PARK'NBRAKE fhu.couvrvni i Noris Tt 1 = .
"311227 \ . DECAL, HEARING PROTECTION ...L..\{.... e 1 .
320704 " - - DECAL, CONTROL 30", WILITE ..ovvvrrrururionn. o] ~ :
308397 .+ ~:DEAL, PTO ENGAGEMENT g( ereeaasani :
1311232, . DEGQAL, SHIET, 58P cvv..voueovssenonsoromes
402700 © - DEFAL, CAUTION DECK, LH. f N
402701 . DYCAL, CAUTION DECK, RH, €UT HAN?)
. 338540 DECAL, CONS CAUTION ........foeerrenri... P :
338542 - DLCAL DRAWBAR w/mqu < el

....\...‘..? ................. .. _'1!\"‘\(3( :
wl = f ' o

/

i

- T ]
- 94
L7

_:/7\\; .

:Ecwvamhwu—

/

/



»

".
e ’

LN

-

SR O S
* KEY¥. PARTH

o/ T s
/ Y 453783
: - 402782

LY

| 402781 \ 3

. DESCRIPTION

NAMEPLATE, VERTLOISIRS v.vovv.iviiorto.
- VERTLOISIRS FENDER SPRIPE, RH woroooeronoson

. t ' ' _I '

Vessesa

A

SEMBLY -

ﬂ."ﬁ"

IR /s
.

x o VERTl?liSIRS FENDER STRIPE, LH.................. .

e e U s ‘ v

v ) ~ =7 <
. / 21

Py



¥
»

(‘«

CUSTOMER ASSEMBLY

\,\m "

.
!
1
1
1
i
1.
.
1
2
3
4
5

[

I RV G S

k]

,'8"

1

n

L |

PAR T#

\3 3311
55026
417375
456836
. 4301702
T xal20123 .
/120393
* 3120638
180077 i

\, . - 301465
ey 305605
300797
3110

TT

'5":“%_ ) - Y
/" "»\ - , - -~
\ —
\ . -
‘
o

- DESCRIPTION

r%

b
.
EN

S ’ ' . o )
- e o .
el -T-¥——f—nEF ITEM#4 | - - -

L

-
o
-~ -

n, ™ M - N
I t 3. - .
G f s 3 < h
vot! ; P
e/l A M ‘

a7y $
e ‘
N
i
B “
:‘?} -
1 ”
> L. o
y
[

PARTS BAG o S5 5mT n: reveseeeereeenensin | Ve >

BAG, AUTO wavivivererescescorer e rss i sesserssemssosnnni L

mg SPRING ..ievetsrrieeis s ieres s eeeseses e :
SPRING we v s e

344 X 69 X .065 ..covovvnnnnnns e 1. .
HER, stxsoxw ............. et 4

 SCREW, S[16-18 75 .vuvvenvrerevseron, e e 4
'sTLTm:;G\mLL DLLPDISH .......... i

iL DLC()RAT 00" lan\G v o !




‘y -
G35950700 = - | Lol o ACCESSORIES
t— ==
\\ Contact the dealef where your tractor was purchased for the available accessories. If you :
" \are unable to contact the dealer write to the address on the warranty page of your
perator's manual, :

y R . .. ) . . A LI -

' Rear Engi_ne_ _Ridelf'

| Model #57081703 - o
~ Grass Collector (30" decks) S A C

+
A ' ~ S B \ R 2
L . s ' N - LN
‘-.' -~ 0 - kY -
S b, . _ ,
V - - - .

' -:314275 -30" Standard“LIft Blade ’\J

.,'3

Model #24720" - ~ TN _ /
N : T .
QTHER Aggsssg ES L
. ’f‘ - .;,4-‘./’"!’“,\ . . } e
Mo,‘.’e!.g" Descrlpllon SRS ' S RN

i Front Wenght Box holds/35 lbs

57090200 I -
-~ 30" Mulchlngblade S , e,

322397

4/ | :7.2.3 i o | , -).



